
 

 7

 

Effects of Detergent Use on Water Quality in Kathmandu, Nepal 

by 

Amanda Richards 

BS Chemical Engineering 
Cornell University, 2002 

 
Submitted to the Department of Civil and Environmental Engineering in Partial 

Fulfillment of the Requirements for the Degree of 
 

Master of Engineering 
in Civil and Environmental Engineering 

at the 
Massachusetts Institute of Technology 

June, 2003 
 

©2003 Amanda Richards 
All rights reserved. 

The author hereby grants to MIT permission to reproduce and to distribute publicly paper and 
electronic copies of this thesis document in whole and in part. 

 
Signature of Author             

Department of Civil and Environmental Engineering 
[...]
labor practices and the use of dangerous synthetic dyes (Finlay, 2001).  MIT Nepal Project team 

member, Hillary Green, examined Nepal’s carpet industry and its effects on water quality in her 

thesis “The Effects of Carpet Dye on the Bagmati River” (2003).  Other industries worthy of 

mention include garments and textiles, leather products, paper and cement.  Some production 

takes place in large, modern factories, but most businesses are small-scale, often run out of 

cottages or open areas protected by makeshift, sheet metal fences. 

As Kathmandu Valley continues to develop industrially and as the city grows in 

population and expands into outlying areas, the Bagmati River and other urban surface waters 

are becoming more and more polluted.  Quality of life in Kathmandu has not advanced 

proportionately with industrial development.  One reason among others is that Kathmandu lacks 

Figure 1.2: Nepali GDP Contributors2 

Agriculture (40%) 

Manufacturing and 
Service Industry (30%) 

Tourism (22%) 
Other (8%) 



 

 17

adequate solid waste and wastewater collection and treatment systems.  The February 2000 ADB 

Report of Urban Water Supply Reforms in the Kathmandu Valley maintains that the current 

wastewater collection system covers only 35 percent of households in the Valley (Metcalf & 

Eddy, 2000).  

Kathmandu also does not have proper drinking water treatment and supply systems.  Tap 

water and public water sources are generally contaminated but still essential.  “Some households 

receive water for only 1-2 hours per day in the dry season – and some receive none at all” 

(Metcalf & Eddy , 2000).  Shortages during the dry season, leaks in distribution pipelines and 

illegal taps into water mains are some of the principal causes leading to a continual deficiency. 

Those without other resources rely on local surface water, namely the Bagmati River, for 

bathing, washing clothes and food, and even for drinking and as a public toilet.  Furthermore, the 

River has become a sewage discharge site for municipal wastewater and an industrial dumping 

grounds for local businesses with no other means of disposal. 

 

1.2 Overall Wastewater Treatment Situation in Kathmandu 

Kathmandu Valley currently has five municipal wastewater treatment facilities: an 

activated sludge plant at Guheshwori, non-aerated lagoons at Kodku and Dhobighat, and aerated 

lagoons at Sallaghari and Hanumanghat.  Of the five, the only wastewater treatment plant in 

operation as of January 2003 is the activated sludge system at Guheshwori (discussed in detail 

below in Section 1.3).   

The wastewater treatment plants at Kodku and Dhobighat were constructed under the 

World Bank-funded “Water Supply and Sewage Project” in 1978.  This project marked the 

introduction of a modern sewage collection and treatment system in Kathmandu (Darnal, 2002). 

Kodku lies along the Bagmati River in the city of Patan (Figure 1.3).  The Kodku plant is 

a non-aerated lagoon facility with a design capacity of 1.1 MLD (Metcalf & Eddy , 2000).  The 

2000 ADB Report lists the plant’s status as “partially operational.”  In his report “Wastewater in 

the Greater Kathmandu,” MIT Nepal Project member Tetsuji Arata confirms the operational 

status of the Kodku WWTP in January 2003, observing that effluent discharged into the Bagmati 

River “was bubbling” and smelled “just like that of sewer water” (Arata, 2003). 

 



 

 18

The Dhobighat facility is positioned downstream from Kodku, in the southwest area of 

Kathmandu Valley (Figure 1.3).  As such, the wastewater treatment plant at Dhobighat is the 

furthest downstream of the five treatment facilities in Greater Kathmandu.  Designed in 1978, the 

plant was built with a capacity of 15.4 MLD (Metcalf & Eddy , 2000).  Today, estimated sewage 

flow for the area exceeds 120 MLD (Darnal, 2002).  In this plant, gravity-driven sewage flows to 

a sump well in Sundarighat, where it is pumped to the plant at Dhobighat, consisting two non-

aerated lagoons and one facultative pond.  The pump station at Sundarighat, the pump main and 

the interceptors along the Bagmati and Bishnumati Rivers are all broken in places, so untreated 

wastewater drains directly into the Rivers (Darnal, 2002).  As of January 2003, this plant was 

used as a pasture for cattle (Arata, 2003). 

Figure 1.3: Map of Wastewater Treatment Plants in Kathmandu Valley3 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
Sallaghari and Hanumanghat both lie along the Hanumante River in Bhaktapur, upstream 

from its junction with the Bagmati River near Kodku (Figure 1.3).  These treatment facilities 

were designed as aerated lagoons, with capacities of 2.0 and 0.5 MLD, respectively (Metcalf & 

                                                           
3 Figure 1.3 is a reproduction of Figure IV-2 from Metcalf & Eddy, 2000. 

Tribuhaven 
International 

Airport 

KATHMANDU

PATAN THIMI 

BHAKTAPUR

KIRTIPUR 

Sallaghari 
WWTP 

Hanumanghat 
WWTP 

Guheshwori 
WWTP 

Kodku 
WWTP

Dhobighat 
WWTP 

Map Legend 

Bagmati River 
Other Rivers 
Major Roads 

CITY NAME, Site 
WWTP Location 

Hanumante 
River 



 

 19

Eddy, 2000).  The 2000 ADB Report describes both plants as partially operating and in need of 

rehabilitation. 

Tetsuji Arata observes in January 2003 that the aeration systems from both facilities were 

removed and sold.  He describes that the Sallaghari plant originally had two collection mains: a 

northern main with a pump feed, and a southern one using gravity feed.  Since the shutdown of 

the plant, local farmers have removed the pump from the northern main and plugged the southern 

main so that inflowing, untreated wastewater could be used for irrigation purposes.  Also, the 

Hanumanghat site is now used as a crop field (Arata, 2003). 

Figure 1.4 summarizes the reported capacities and present operating status of the 

wastewater treatment facilities discussed above.  A small discrepancy exists between the 

capacity of the Guheshwori WWTP reported in Metcalf & Eddy, 2000 (shown in Figure 1.4 as 

4.6 MGD) and that reported in the BASP Introduction Pamphlet, 2002 (listed in Figure 1.6 as 4.3 

MGD).  The author of this thesis uses 4.3 MGD as the capacity of the Guheshwori treatment 

facility.  

Figure 1.4: Operating Capacity and Status of WWTP in Kathmandu Valley4 
 Reported Status 

Plant Capacity MLD ADB Report, Feb 2000 MIT Nepal Team, Jan 2003 
 Guheshwori  17.3 (4.6 MGD)  Under Construction  Operating 
 Hanumanghat  0.5 (0.13 MGD)  Partially Operating  Not Operating 
 Sallaghari  2.0 (0.53 MGD)  Partially Operating  Not Operating 
 Kodku  1.1 (0.29 MGD)  Partially Operating  Partially Operating 
 Dhobighat  15.4 (4.1 MGD)  Not Operating  Not Operating 

 
In addition to the collection systems noted above, Kathmandu Valley contains 43,000 

septic tanks.  Eight collection vehicles with a capacity of 1.5 m3/vehicle service the tanks, and 

the septage is treated using low-energy treatment systems.  Upwards of 35 truckloads of sewage 

a day should be collected, but “septic tank cleaning is generally performed too infrequently” 

(Metcalf & Eddy , 2000). 

One such low-energy treatment method gaining popularity in Kathmandu and elsewhere 

is the constructed wetland system.  Constructed wetlands treatment systems are designed to 

mimic and optimize the natural removal processes of wetlands.  In such systems, suspended 

solids are filtered as the wastewater flows through the wetland soil.  Also, bacteria, fungi and 

other organisms indigenous to wetlands decompose biodegradable compounds in the wastewater.  



 

 20

Aquatic plants take an active role in wastewater treatment, acting as a source of oxygen and a 

sink for nitrogen, phosphorus and other nutrients. 

These systems are gaining popularity throughout Nepal and other developing nations 

because of their low cost and maintenance requirements.  MIT Nepal Project team member, 

Saik-Choon Poh, explores constructed wetlands in his thesis “Assessment of Constructed 

Wetland Systems in Nepal” (2003) and their applicability in developing countries like Nepal. 

 

1.3 Guheshwori Wastewater Treatment Plant 

In 1995 the Nepali government developed a Master Plan with the goal of monitoring and 

rehabilitating the Bagmati River and established a “High Powered Committee for 

Implementation and Monitoring of the Bagmati Area Sewerage Construction and Rehabilitation 

Project (BASP)”.  The Committee designated the section of the Bagmati between Gokarna and 

Tilganga as its highest priority, as this is an area of both heavy human use and of great religious 

importance.  In particular, the temple areas of Pashupatinath and Guheshwori fall within this 

section.  Figure 1.1 illustrates a layout of the area between Gokarna and Tilganga.  To address 

the area’s pollution problem, the Committee installed interceptor drains to reduce the flow of raw 

sewage into the Bagmati River.  These sewers run from Gokarna and Mitrapark and connect to a 

municipal wastewater treatment plant near the Guheshwori Temple.   

In operation since January 2001, the wastewater treatment plant at Guheshwori is the first 

municipal treatment plant of its size in Nepal.  Up to 0.19 m3/s (4.3 MGD) wastewater is treated 

here using an activated sludge process, but the design lacks a primary sedimentation tank.  The 

plant’s project manager, Ram Deep Shah, explains that primary sedimentation was neglected by 

the Committee to avoid having to invest in costly anaerobic sludge digesters (Shah, 2003).  

Figure 1.5 provides a layout of the unit processes involved in treatment at the Guheshwori 

WWTP. 

When the wastewater first enters the treatment plant, a mechanical bar rack removes large 

particles from the influent.  The facility has a manual back-up rack should the mechanical one 

fail.  The removed particles are dumped onto the ground, and the wastewater continues to the grit 

chamber. 

                                                                                                                                                                                           
4 Data for Figure 1.4 from Metcalf & Eddy, 2000 and Arata, 2003. 



 

 21

In the grit chamber, smaller particles such as sand settle to the bottom of the tank.  The 

settled matter is mechanically scraped from the bottom of the tank and dumped on the ground 

adjacent to the tank. 

The wastewater is next biologically treated.  The plant at Guheshwori has two carrousel-

type oxidation ditches each with three aerators.  With a capacity of 10,400 m3 water, the total 

oxygen demand is 355 kg/hr.  60 HP are required to drive the aerators. 

Wastewater flows from the biological unit to two secondary sedimentation clarifiers.  Up 

to 2,500 MLSS sludge is pumped from the clarifiers back to the oxidation ditches to be 

metabolized by microorganisms, and any excess sludge is diverted to one of fourteen drying 

beds. According to plant personnel, sludge production has not exceeded 2,500 MLSS since the 

plant has been in operation, so the drying beds have seen no use.  It is improbable that all of the 

sludge is utilized in the oxidation ditches, so the solids are likely either building up in the 

oxidation ditches or leaving the treatment facility with the effluent. 

The municipal wastewater treatment plant has a design capacity of 0.19 m3/s (4.3 MGD), 

but the actual flow of sewage often exceeds this rate during the monsoon season.  Sewage and 

stormwater collection systems are not separated, so the wastewater flow attains a maximum of 

0.5 m3/s (11.3 MGD) during Nepal’s wet season.  Untreated water in excess of 0.19 m3/s (4.3 

MGD) bypasses around the wastewater treatment plant and mixed with the treated effluent.  The 

treated and untreated water is pumped underground through a tunnel from the treatment facility 

and joins the Bagmati River at a location 572 m downstream from the plant.  This is done reduce 

the pollution to the most holy areas of the Bagmati River, those adjacent to the Guheshwori and 

Pashupatinath temples. 

 
 

 
 
 
 
 
 
 

 
 
 
 



 

 22

Figure 1.5: Flowchart of Guheshwori Wastewater Treatment Process5 

 
                                                           
5 Figure 1.5 reproduced from BASP Introduction Pamphlet, 2002. 



 

 23

 
 
Figure 1.6: Design and Performance Parameters for Guheshwori WWTP6 

Guheshwori WWTP Design Parameters   

Service Area 5.37 km2 (3.28 mi2)  Guheshwori WWTP Performance 

Service Population (1996) 58,000  Parameter Influent Effluent Removal
Projected Population (2021) 198,000  BOD5 270 mg/L 25 mg/L 91% 
Wastewater Produced 80 L/cap-d  COD 1150 mg/L 250 mg/L 78% 
WWTP Footprint 51 m2 (164 ft2)  TSS 216 mg/L 100 mg/L 54% 

Energy Consumption 2.3 KW-hr/kg BOD  TKN 48 mg/L 30 mg/L 38% 

Annual Operating Costs $167,000 US  NH4-N 41.7 mg/L 22.1 mg/L 47% 
Design Flow 0.19 m3/s (4.3 MGD)  P 6.71 mg/L 3.2 mg/L 52% 

MLSS 3,500 mg/L     

F/M 0.34     
 

It is a hotly debated question among wastewater professionals whether conventional 

activated sludge wastewater treatment plants are appropriate treatment technologies suitable for 

developing countries like Nepal (Harleman, 2001).  Operation and maintenance of the facility at 

Guheshwori costs an estimated 12.5 million NRs/year ($167,000 US/year) (BASP Introduction 

Pamphlet, 2002).  With costs like this, it is unclear how much longer the plant will be in 

operation (Shrestha, 2003).  The major reason that operation costs of the Guheshwori WWTP are 

so high is because electricity is very expensive in Nepal.  Electricity costs 7 NRs ($0.01 US) per 

unit (kW-hr) in Nepal, averaging 1,000 NRs ($13 US) per month for residents whose monthly 

income is only 5,000 NRs ($67 US) (Phuyal, 2002).  Nepal has few exploitable fossil fuel 

sources, so electricity production efforts have been primarily focused on hydroelectric plants.  

Even this source, however, is largely untapped.   

In addition to financial concerns, a few serious technical issues arise in the Guheshwori 

treatment plant.  Touring the wastewater treatment plant, an observer notices a thin film of 

feathers floating atop the water in the oxidation ditches.  The feathers from slaughtered chickens 

and other birds are washed into the Bagmati River and into sewer drains, and the feathers are 

carried all the way to the treatment plant.  The presence of feathers in treated effluent is 

dangerous, because they can harbor harmful microorganisms in otherwise clean water.  The two 

major removal processes employed at the Guheshwori plant are ineffective against feathers.  The 



 

 24

feather structure prevents it from sinking like grit, and microorganisms are not effective in 

breaking feathers down.  Because the facility has no mechanism for their removal, feathers are 

presently manually skimmed from the oxidation ditches. 

A second technical issue, and the one on which this thesis focuses, is the problem of 

foaming.  On cold nights and mornings, especially during the winter season, the 3.5 m (10.9 ft) 

deep oxidation tanks have up to 1 m (3.3 ft) of foam on the water surface.  This is a problem, 

because wastewater foaming prevents oxygen transfer.  Also, foam can be blown around by 

wind, creating dangerous and slippery working conditions for plant workers as well as an 

airborne source of recontamination downstream.  As with the feathers, operators and technicians 

make-do with manual and temporary solutions to the problem.  Every morning they spray water 

from hoses at the foam to dissipate it.  Ram Deep Shah attributes this foaming to the use of 

synthetic detergents, both on a household level and by industries, namely carpet and textile 

manufacture (Shah, 2003).  Because industrial wastewater pretreatment and treatment are rare in 

Kathmandu, the carpet and garment industries, including wool dyeing and washing, contribute 